
Serial No.

Checked By:

     Tech

     Date

Box 1 - RPU025-BE2S-S Wt:  27 Lbs.  Dim:  20" x 21" x 13"

Part No. Description Quantity Yes Remarks

1 RPU025-BE2S-S Processor Unit 1

2 000-178-084 Fuse 7A 250V 1 SP03-17641

3 000-162-841-10 Insulation Tube 3mm x 50cm 1 CP03-37801

4 000-162-608-10 Tapping Screw 5x20 4 "

5 000-166-666-10 Crimp-On Lug FV1.25-4 RED 9 "

6 000-157-247-10 Crimp-On Lug FV2-4 BLUE 3 "

7 000-157-250-10 Crimp-On Lug FV2-M3 BLUE 1 "

8 000-166-044-10 RJ45 Connector MPS588-C 3 "

9 000-193-880 Operator's Manual CD 1

10 OSE-365-20Z Operator's Guide 1

11 IME-365-20Z Installation Manual 1

12 MDC-365-20Z Environmental Data Sheet 1

Box 2 - RCU014 Wt:  10 Lbs.  Dim:  8" x 11" x 19"

Part No. Description Quantity Yes Remarks

1 RCU014 Control Unit with Cable Assembly 1

2 100-306-251-10 Fixing Bracket 1 FP03-09850

3 000-147-167 Grommet G39 1 "

4 000-166-468 Bumper Cushion 3 "

5 000-881-447 Washer Head Screw M4 x 12 2 "

6 000-881-447 Washer Head Screw M4 x 12 4 CP03-25604

Box 3 - RSB133-111NN Wt: 205 lbs. Dim: 30" x 30" x 27"

Part No. Description Quantity Yes Remarks

1 RSB133-111NN Gearbox 30kW S Band 1

2 300-130-020-10 Seal Washer 8 CP03-35402

3 000-167-397-10 Spring Washer M12 8 "

4 000-167-491-10 Hex Nut M12 16 "

5 000-167-446-10 Flat Washer M12 8 "

6 000-162-814-10 Hex Head Screw M12X70 8 "

7 000-158-856-10 Hex Nut M6 1 "

8 000-158-855-10 Spring Washer M6 1 "

9 000-158-854-10 Flat Washer M6 3 "

10 000-162-871-10 Hex Head Bolt M6X25 1 "

11 000-566-000 Ground Wire Assy 30cm 1 "

12 C32-013-03Z Installation Notice S Band 1

Rev 1/19

PACKING LIST FOR FAR2238SNXTBB

For Internal Use Only

RPU025-BE2S-S

RCU014

RSB133-111NN

Page 1 of 1


